GENERAL ASSEMBLY BREAKDOWN

DRAWING NUMBER GM-03-002




GENERAL ASSEMBLY BREAKDOWN

REFERENCE:- DRAWING GM-03-002

ITEM| PART NUMBER [DESCRIPTION QTY
1 GM-03-024-A CONTROL TOWER ASS'Y (GM-03-050 & GM-03-250 MODELS) 1
GM-03-024-B CONTROL TOWER ASS'Y (GM-03-100 & GM-03-200 MODELS)

2 GK-105-084 3/8"-16 x 1-1/2" FLAT HEAD SOCKET CAP SCREW 1
3 GM-01-248 CARRYING ARM 1
4 GK-129-007 3/8" COMBINATION STAR WASHER 1
5 GM-01-055 CARRYING HANDLE 1
6 GM-01-004 COMPOUND SLIDE ASSEMBLY 1
7 GM-01-014 ADJUSTABLE GUN HOLDER ASSEMBLY 1
8 GK-105-078 1/4"-20 x 1" FLAT HEAD SOCKET CAP SCREW 2
9 GM-03-022 MOGGY CHASSIS ASSEMBLY 1

GM-03-027 GUIDE ROLLER ASSEMBLY - ITEMS 10 - 12 2

10 GM-03-028 GUIDE ARM 2
11 GK-104-072 3/8"@ x 3/4" SOCKET HEAD SHOULDER SCREW 2
12 GM-01-029 FIBRE GUIDE ARM ROLLER 2
GM-01-029-C COPPER GUIDE ARM ROLLER (OPTIONAL) 2

13 GM-01-122 LOCKING KNOB ASS'Y 2
15 GK-191-P-104  [ARC START CABLE ASSEMBLY - COMPLETE WITH:- 1
GK-150-014 3 SOCKET CABLE CONNECTOR 1
RM-111-103 15'[4.5 m] OF CONTROL CABLE 1

16 GK-112-094 10-32 x 7/16" BINDING HEAD SCREW 4
17 GK-136-058 #10 SPLIT LOCK WASHER 4
18 GM-01-060 "MOGGY" CABLE SUPPORT CLAMP ASSEMBLY 1
19 GK-117-009 3/32"'@ x 1" SPRING PIN 1
20 GK-162-001 3/8"-16 EYE BOLT 1
21 GL-190-014 KAT POINTER LABEL 1

GM-03-200 & GM-03-250 Models also include items detailed on GM-01-070 Assembly Breakdown

15



CONTROL TOWER ASSEMBLY BREAKDOWN

DRAWING NUMBER GM-03-024

16



CONTROL TOWER ASSEMBLY BREAKDOWN

REFERENCE:- DRAWING GM-03-024

GK-=191-P-071-A

ARC START RELAY ASSEMBLY (INCLUDES NUT & O-RING)

ITEM PART NUMBER DESCRIPTION QTY.
1 GK—-171-032 POWER CORD (SPECIFY VOLTAGE) (NOT ALWAYS SUPPLIED WITH PLUG)| 1
2 GK-191-P-050 ON/OFF NAMEPLATE 1
3 GK—191-P-022 |POWER ON/OFF SWITCH (INCLUDES NUTS) 1
< GM-01-056 POWER SUPPLY BOARD ASSEMBLY (REVISION 3 OR HIGHER) | 1
5} GK—-141-013 4-40 x 1/4" FLAT HEAD SCREW 4
6 CK—-135-057 10—32 STAR WASHER LOCK NUT 2
7 GROUND LUGS (SUPPLIED WITH WIRING HARNESS') 3
8 GK—-129-012 #10 INTERNAL STAR WASHER 1
9 GK—=141-011 10-32 x 1/2" FLAT HEAD SCREW 1
10 GK—-141-014 6—-32 x 5/16" FLAT HEAD SCREW 4
&1? GSP-2000-9 MOTOR CONTROL ASSY (GM-03-050 & GM-03-250 MODELS) 1
12 GSP-2010-10 MOTOR CONTROL ASSY (GM-03-100 & GM-03-200 MODELS)

1.3 GM-01-015 MOGGY CONTROL TOWER
14 GK—-148-014 STRAIN RELIEF
15
16

GK—-111-063

#10 STANDARD WASHER

GK—=191-P—-153-A

TRANSFORMER, 42 VAC INPUT

17 | GK=191-P-153-B | TRANSFORMER, 115 VAC INPUT 1
GK—=191-P-153-C | TRANSFORMER, 230 VAC INPUT

18 GK—-141-023 10-32 x 1-1/2" FLAT HEAD SCREW 1

19 GK-165-134 FUSE HOLDER ASSEMBLY 1
GK—-165-093 0.25 AMP, SLOW BLOW FUSE FOR 230 VAC

20 GK—-165-107 0.5 AMP, SLOW BLOW FUSE FOR 115 VAC 1
GK-165-097 1.25 AMP, SLOW BLOW FUSE FOR 42 VAC

21 GK-109-054 10-32 NUT 1

22 GK-136-058 #10 LOCK WASHER 1

GM-03-024-A = All of the above except item # 12

GM-03-024-B = All of the above except item # 11

17



“MOGGY” CHASSIS ASSEMBLY BREAKDOWN

PART NUMBER GM-03-022

18



“MOGGY” CHASSIS ASSEMBLY BREAKDOWN

REFERENCE:- PART NUMBER GM-03-022

ITEM| PART NUMBER |DESCRIPTION QTY
1 GM-01-041 DRIVE BELT PULLEY 2
2 GK-117-005 1/8"@ x 1" SPRING PIN 2
3 GK-117-022 1/8"@ x 1-1/8" SPRING PIN 1
4 GM-01-020 DRIVE AXLE 1
5 GK-107-063 10-32 x 1/2" SOCKET HEAD CAP SCREW 2
6 GM-01-016 MOGGY CHASSIS 1
7 GK-148-009 STRAIN RELIEF BUSHING 1
8 GK-112-061 8-32 x 3/8" ROUND HEAD SCREW 4
9 GK-136-059 #8 SPLIT LOCK WASHER 4
10 GM-03-018 FINISHED DRIVE MOTOR ASSEMBLY 1
11 GK-112-097 4-40 x 1/2" ROUND HEAD SCREW 2
12 GM-01-046 END OF TRAVEL LIMIT SWITCH 1
13 GM-01-026 LIMIT SWITCH MOUNTING BRACKET 1
14 GK-112-071 6-32 x 3/8" ROUND HEAD SCREW 2
15 GM-01-032 DRIVE WHEEL ASSEMBLY (ITEMS 16-18) 4
16 GM-01-011 DRIVE WHEEL 4
17 GM-01-045 O-RING 4
18 GK-106-055 10-32 x 3/8" SET SCREW 4
19 GM-01-033 WHEEL COVER GUARD STAND-OFF 4
20 GM-01-031 WHEEL COVER GUARD 2
21 GK-111-063 #10 FLAT WASHER 4
22 GK-107-097 10-32 x 1-3/4" SOCKET HEAD CAP SCREW 4
23 GK-119-063 3/8"@ RETAINING CLIP 2
24 GM-03-047 END OF TRAVEL LIMIT SWITCH ACTUATING ROD 1
25 GM-01-023 END OF TRAVEL LIMIT SWITCH ACTUATOR 1
26 GK-116-013 SPRING 2
27 GM-01-058 3/8" FLAT WASHER 2
28 GK-106-080 8-32 x 1/8" SET SCREW 1
29 GM-01-017 BOTTOM COVER PLATE 1
30 GK-112-094 10-32 x 7/16" BINDING HEAD SCREW 8
31 GK-136-058 #10 SPLIT LOCK WASHER 4
32 GK-107-085 10-32 x 1-1/2" SOCKET HEAD CAP SCREW 2
33 GK-111-068 #10 FLAT WASHER 4
34 GK-118-052 BRONZE BEARING 4
35 GM-01-019 AXLE BEARING FLANGE 4
36 GM-01-042 DRIVE BELT 1
37 GM-01-043 DRIVEN BEVEL GEAR 1
38 GM-01-038 DRIVEN AXLE 1
39 GK-141-007 10-32 x 3/8" FLAT HEAD SCREW 8

19



COMPOUND SLIDE ASSEMBLY BREAKDOWN

DRAWING NUMBER GM-01-004

20



COMPOUND SLIDE ASSEMBLY BREAKDOWN

REFERENCE:- DRAWING GM-01-004

ITEM| PART NUMBER [DESCRIPTION QTY
1 GM-01-006 SLIDE ASSEMBLY (ITEMS 2-9 & 16-17) 2
2 GK-112-077 1/4"-20 x 3/4" PAN HEAD SCREW 8
3 GK-136-053 1/4" SPLIT LOCK WASHER 16
4 GM-01-010 BOTTOM SLIDE END SUPPORT 2
5 GM-01-008 SLIDER BLOCK ASSEMBLY - INCLUDES:- 2

GM-01-008-A SLIDER BLOCK 2

GK-118-076 3/8" BORE x 1/2" LG. SELF LUBRICATING BEARING 8
6 GM-01-012 GUIDE SHAFT 4
7 GK-117-004 3/32"@ x 9/16" SPRING PIN 2
8 GM-01-005 KNOB 2
9 GM-01-009 SLIDE SCREW 2
10 GM-01-013 SLIDE COVER 2
11 GK-108-052 1/4"-20 x 1" HEXHEAD BOLT 4
12 GM-01-030 90° SLIDE MOUNTING BRACKET 1
13 GK-112-109 1/4"-20 x 1" PAN HEAD SCREW 8
14 GK-108-052 1/4"-20 x 1" HEXHEAD BOLT 4
15 GM-01-007 ADJUSTABLE GUN HOLDER MOUNTING BRACKET 1
16 GM-01-068 TOP SLIDE END SUPPORT 2
17 GK-119-058 RETAINING RING 4
18 GL-190-014 KAT POINTER LABEL 1

21



-

ADJUSTABLE GUN HOLDER ASSEMBLY BREAKDOWN

PART NUMBER: - GM-01-014

DRAWING NUMBER GM-01-014

~




-

ADJUSTABLE GUN HOLDER ASSEMBLY BREAKDOWN

PART NUMBER: - GM-01-014

ITEM| PART NUMBER |DESCRIPTION QTY
1 GK-187-027 FIBRE BUSHING 1
2 GK-187-026-R  |GUN CLAMP - RIGHT PART 1
3 GK-187-026-L GUN CLAMP - LEFT PART 1
4 GK-190-077 KNOB SCREW ASSEMBLY 2
5 GM-01-052 PIVOT CLAMP 1
6 GK-111-066 1/4" FLAT WASHER 2
7 GK-153-002 ADJUSTABLE HAND LEVER, 1/4"-20 x 0.984" LONG 2
8 GK-160-010 3/8"-16 x 2-1/4" CARRIAGE BOLT 1
9 GK-129-007 3/8" COMBINATION STAR WASHER 1
10 GM-01-053 ADJUSTABLE LINK ARM 1
11 GK-153-004 ADJUSTABLE HAND LEVER, 3/8"-16 FEMALE 1
12 GK-111-058 3/8" FLAT WASHER 1
13 GK-165-137 7/8" SWIVEL CLAMP 1
14 GK-129-002 1/4" INTERNAL STAR WASHER 1

~

23



FINAL DRIVE MOTOR ASSEMBLY BREAKDOWN

PART NUMBER:- GM-03-018

DRAWING NUMBER GM-03-018




-

FINAL DRIVE MOTOR ASSEMBLY BREAKDOWN

PART NUMBER:- GM-03-018

ITEM| PART NUMBER |DESCRIPTION QTY
1 GM-03-057 GEAR MOTOR (INCLUDES ITEM 12) 1
2 GK-112-060 4-40 x 1/4" ROUND HEAD SCREW 5
3 GK-112-098 4-40 x 1-1/4" ROUND HEAD SCREW 1
4 GM-01-037 SENSOR WHEEL 1
5 GK-106-063 4-40 x 3/16" SET SCREW 3
6 GM-01-040 SENSOR ASSEMBLY COVER 1
I GM-01-039 SENSOR MOUNTING BLOCK 1
8 GK-191-P-035 |SENSOR (DRESSED WITH CABLES & CONNECTOR) 1
9 GK-112-058 4-40 x 5/8" ROUND HEAD SCREW 1
10 GM-01-044 MOTOR BEVEL GEAR 1
11 GK-117-008 1/8"@ x 3/4" SPRING PIN 1
12 GM-01-059 MOTOR LEADS & CONNECTOR (NOT SHOWN ON DRAWING) 1

25




“*MOGGY” CABLE SUPPORT CLAMP ASSEMBLY BREAKDOWN

PART NUMBER:- GM-01-060

DRAWING NUMBER GM-01-060




-

“*MOGGY” CABLE SUPPORT CLAMP ASSEMBLY BREAKDOWN

PART NUMBER:- GM-01-060

ITEM| PART NUMBER |DESCRIPTION QTY
1 GK-153-004 3/8"-16 FEMALE ADJUSTABLE HAND LEVER 1
2 GK-111-058 3/8" FLAT WASHER 1
3 GK-129-007 3/8" COMBINATION STAR WASHER 1
4 GK-160-010 3/8"-16 x 2-1/4" CARRIAGE BOLT 1
5 GK-166-183 1-1/8" SWIVEL CLAMP 1

GK-181-029 CLAMP ASSEMBLY (ITEMS 6-8) 1
6 GK-181-032 STANDARD LONG CLAMP HALF 1
7 GK-181-031 STANDARD SHORT CLAMP HALF 1
8 GK-161-001 1/4"-20 x 2" WING SCREW 2

~

27



